Limplicity
PARTS
MANUAL

MODEL 9000
ATTACHMENTS

& ACCESSORIES

48" HOTARY TIiLLER
MFG. NG. 1600199
52" SNOW THROWER
MFG NO. 1600225
57" BICKLE BAR
MFG. NO. 1G00197
60 ROTARY MOWER
MFG. NO. 1650074
DUMP CART

MFG. NO. 1600236
60" DOZER BLADE
MFG, NO. 1600201
BY CULTIVATOR
MFG. NO. 1600223
HITCH ASSEMELY
MFG. NO. 1600328
HGUR METER

MFG. NO, 1690197
FRONT HITCH

MFG. NO. 1600202
REAR LIGHT

MFG. NG. 1690042
HYDRAULIC CYLINDER
MFG. NO. 1500207

TR-392
PRINTED LN LR A
772




Attention Dealers:

Thismanua! is ane of the new style parts manuals which Simplicity
Is issiting We trust you will find that this manual contains more
information than previously offered in parts manuals, including
important facts which will help you with repair work and parts
ordering

The new loose-teaf format aflows for easier updating of specific
sections should it be necessary and, in general, makes the manual
eazier 10 work with in day to day use.

For quick, atcurate reference when making warranty claims, group
numbers are now given with each parts section. Also note that
serial numbers of units are now listed to locate any difference in
parts which may occur in later models. Be aware of these unit
serial numbers when orgdaring parts.

Stendard torgques appear in a chart at the end of the manual, while
important individual torques are given on specific parts drawings
These provide easy reference notes for repait and treubleshooting

CRITICAL and MAJOR notatiens point out important facts or in-
structions which relste to safety or reliability and machine fuality.
The CRITICAL notation [C) pinpoints characteristics which, if not
properly fellowed, can create a safety hazard. The MAYOR nota-
tion marks characteristics which, if not properly followed,
may result in operating failure, shortened product Iife, or greatly
reduced guality of the unit

We are confident that you will find that these new format parts

manuals contain more complete information for your benefit, and
that they are much easier 1o use.

Simplicity
Technical Publications

@ Simnplicity Manufacturing Co.,

rors




Table of Contents

48" ROTARY TILLER o1t n e cint et mee e et e ee e ea et eeemaee e e e enaans 2
FRAME & TINES GROUP . ..ot ae et in e e et et nas e ammtenme e s aanas 2
DRIVE GROUP - .« ot sttt tmssennnenaesaee e e ma e e eeeas et eeenn, 4
UNIVERSAL JOINT TELESCOPING GROUP .1\ttt cimaa et iranmeaeeannas 8

527 SNOW THROWER ..ot netstemeaae s e cmae s e e e emmaaaaaa e enaeeees 10
DRIVE GROUP .4ttt ntenee e et tmaae mm e e sm e e e mm e ee e am e marat e e e ena 10
HOUSING & DRIVE GROUP ..ottt sae e e e eae et it in e enaeanrn e 12
SPOUT & DEFLECTOR GROUP 1.1t vesnaeeanneeemoaannaaarencannersnsnenees 16

o T os 4 T Y- SN 18
HITCH GROUP ...ttt ie ettt ot s e e e ammme it e e ee et oo e ainmerens 18
DRIVE GROUP ...... S P 20
SICKLE GROUP . -« et vt tataearssma e s e e e e e e s a e e am e e et s s enenns 22

B ROTARY MOWER .. 4.\t vvrsateutnameneeaaneeeeanaoansaamnannaansasnnsnnnnnns 24 -
ROCKER ARM & ROLLER GROUP .1 s et et o vmveeettanat e anmeanaeenannsnnn 24
ARBOR & BLADE GROUP ..\ttt e e ne e mam e amamea i nma e s . 26
DECK & COVER GROUP ... oottt tusne et et enaieronara e ennen 28

DUMP CART - ettt e et et e e m e s e s m e mme e e ettt 30

BO" DOZER BLADE ... uuem e s n e se b am e et e e s ae i aa e 32

BA™ CULTIVATOR  +vv e ne e eent e e e eee e e e e e e e et n e ae et e an e s am e e e 34

HITCH ASSEMBLY {60” Rotary Mower & 57 Sickle Barl . ... .o.oouueremiiaieriairnnaeres 26

HOUR METER  « e eemnnetes o s em e e amm e nm e e e s e iim e e ain s 38

FRONT HITCH, DOZER & SNOWBLOWER . .1ttt eueeeecnaeenrnaraasanneennaonnonees 38

YT {2 40

HYDRAULIC CYLINDER ... e ot umsesssnam e ameeaeemase s s tmnn e 40

STANDARD HARDWARE TORQUE SPECIFICATIONS .. ....o.vcneionnnnnnn. Inside Back Caver



Group D8TS506

E'mpﬁ':"y 48~ Rotwry Tiller — Frame & Tines Group

| TIGHTEN ECCENTRIC
I COLLAR ON BEARING
1 BY TUANING IN THE
M BIRECTION OF SHAFT
HRATATION

TORQUE TG
20=—40 FT-/LB%

NOTE: USE STANDARD HARDWAHRE
TOROUE SPEC. NO. 173209 UNLESS
OTHERWISE NOTELD.

ADDABOUT Z FOUNDE
OF GREABE TO COVER.



Mfg. No. 1600139

48" Rotary Tifler — Frame & Tines Group

Rimplicify

Raf Part
No. Ma. Oty Sarial No. Dascription
1 172476 1 (O0000H-{ H FRAME ASSY, Main
z 172536 . 000K} } BEARING, Flange
3 172458 1 { D001 1 SEAL
4 172507 1 {00000 } SEAL. Retaining
5 175138 e {QC0a0- ] GUARD ASSY, Teash
B Q22606 G DO [ b CAPSCREW, Hex Hd., 3/8-16 x 1-3/4, Gr. B
T 172843 1 [00000]-{ } BRACE ASSY
5 az21210 4 [{elul4lule] 54 1 CAPSCREW, Hex Hd., 37B-16 = 1
9 916865 10 FROGO0) -1 1 LOCKWASHER, Spring,. 378
L] 172464 2 Ll i o slM ] ) MAST
11 172500 2 (00000 [ } PIM, Hitwh
12 917373 2 10000)-[ ] LOCKWASHER, Epring, S8
13 915726 2 [00Doo-[ H MUT, Hex, Full, 5/8-11
14 927397 1 OG000H-( 1 CAPSCREW, Hex Hd., 7716-20 x 2-1/2
5 Si6a6s 1 (D000 ¥ LOCKWASHER, Spring. 1)2
15 19423 i (onaae-i 1 MUT, Hex, Full, 122D
17 172870 1 (00001 I BEARING, Flznge
18 S215977 3 {CHD00- ¢ 1 CAPSCAEW, Hex Hd., 5/16-18x 1-1/2
19 917356 3 {DQ0G0)-( H LOCKWASHER. Spring. S/16
20 Q17372 3 (oooot-t H MUT, Hex. 571618
21 1732519 1 (OLHHID)-¢ 1 COVER ASSY
22 172482 1 10000014 } GASKET
23 18318 13 {00000 } CAPRSCREW. Hex Hd., 5/16-18 x 5/8
24 923362 13 {000G0}H[ I MUT, Hex, Lock, 51618
25 17 2350 1 [QODo0Ol-§ 1 GUARD
26 Sq7als G [OBoG0]-[ ) SCREW, Hex, Wshr.Hd., Taptite, 1/4.20 x 3/8
77 172511 14 LO0000-4 } TIME BLADE, R.H.
2B 172512 14 0000 1 TIME 8LADE. LLH.
it 925204 [=15] {0000)-4 } CAPSCREW, Hex Hd., 3/8-16=x 1
30 026933 55 [ODO0 - 1 MUT, Hex, Lock, 2/816
21 173436 1 [oDD00y-( 1 DEFLECTOR ASSY
32 1772814 1 G000} 1 ROO, DaflBetor
3z 518448 1 [OC00N-1 ] PIM, Cotar, 4532 % 1
24 172875 2 {000 ¥ SKLD ASSY
ag 172879 2 [[s{Li;Hn B } BRACKET, Ad).
26 927118 z [00DoL-( 1 CAPSCREW, Hex Hd., B/B-11 2 3
a7 923382 2 [OQo0ao-1 1 MNUT. Hex, Fall Lock, 5/B-11
38 a0773t 2 L0000 1 CARSCHREW. Hex Hd.. 3/8-16x 1
30 23428 4 (0aagD]-1 I NET, Hex, Full Lock, 3/8-16
40 B23087 2 [lslain i s}E] ] PIN, ¥Yoke, 312
4% 918196 z Q000011 1 PIN, Quick, 1 x 7/8
42 17211 i [0ona-{ 1 ROTOR ASSY
a3 103031 1 Q000 } DECAL, Safety

77z



Groug 9871 E507-

siml'""".'l 43" Rotary Tiller — Drive Group

28~ TOROUE LIMITER ASSY IN-
4 CLUDES REF. NO’S 2§—36.

TIGHTEN ALL NUTS EVENLY
TO FULLY COMPRESS EPRINGS
AMD THEN LOOQSEN EACH 172

FILL TC PLUG LEVEL
WITH SAE 90,

NOTE:USE STANDARD HARDWARE
TORQUE SPEC. NO. 173208 UNLESS
OTHERWISE NOTED



Mfg No. 1600199

48" Ratary Tiffer — Drive Group

Bimplicity

Fi-2
Rat. Part
Mo, Mo, Oy Sarial Mo Description
i 172534 1 {00000 { ] RO, Gear
2 173585 1 (00000]-1 } HOLSING
3 173587 1 [{+ale L) o ] COVER
4 173588 1 POO0R00N- 1 SHAFT, Input
5 173589 1 1Q0000-{ } SHAFT, Qutput
=3 173580 1 (00000} b GEAR, 16T
7 173591 1 [GO000)-t } GEAR, 24T
B 170835 4 (00000 1 COME, Beanng
L: 10836 4 Q000K i CLIP. Beaning
10 173592 2 {00000 ) SEAL
11 173883 1 10000 -1 H CAFP
12 Q27700 4 (D008 ] RING. Retaining, 2~ Internal
13 HOSB4S 1 (00000 I KEY. Wopdruff1/4 x 7/8
14 105154 i 1D0R00Y-( } RING, Retaining
15 173585 1 {00000} ¥ NUT, Stake
G g17387 4 (O ORN-{ ] CAPSCREW. Hax Hd.,, S/16-18 x 3/4
17 173588 1 {000GE- } GASKET
18 201 E51 1 LODOGTH-{ 1 PIPE. Plug. Sq. Hd., Salid, 178
19 530674 1 {D0OTHR -{ 1 PIPE. Mup, Cntrsk, 5. Hd., 3/8
20 173897 1 (OO0 -{ } PLLIG, Vent
21 173508 4 [OX1CH-{ I SHIM
2 17358y 1 [O00001-4 1 KEY
23 173600 1 PORO0R] | NUT, S=ke
24 172439 ] (DO } PLATE
25 221210 ] { OO0 | } CAPECREW. Hex Hd.,, 3816 = 1
26 916965 8 {00000} ] LOCKWASHER, Spring, 3/8
27 177304 i (00004 1 KEY
2E 173412 1 (D00 [ 1 LIMITER ASSY Torqua, (Includes Ref, Mo's 28-346)
s 173404 1 0000011 1 HUB ASEY, Clutch
30 153353 1 [ Tnla o I BUSHING
a 173377 1 (DOt ] FLATE, Clutch
32 173328 1 fODOGON-{ 1 FLAMGE, Cluich
33 173339 2 (OOO00-{ 1 DIEK, Clutch
34 173575 B [[ulh Je a7 34 1 EPRING
5 915365 B {00001 I CAPSCEREW, Hex Hd,, BME&18 x 2-1/2
36 023362 G {0000 1 NUT, Hex, Lock, 5/16-18

NOTE: PARTS REF. NO. 3770 CONTINUED

ON THE FOLLOWING PAGE.



Group S81507-

Limplicily 48" Rotary Titller — Drive Group

TORQUE TO

. /3?\‘25 FT/LBE
N e

l:||f3T

3§ TOROUE YO
25 FT./LES

NQTE: USE STANDARD HARCWARE
TORAUE SPEC, NO. 173209 UNLESS

OTHERWISE NOTED. i TORCUE TO 35 FT./LBS 59

SLIDE CAPSCREW AND ROLLER
TOWARD CHalIN TO REMOVE
SLACK AND TIGHTEN.



Mfg. No. 1600199

487 Rotary Tilter — Drive Graup

Eimplicilfyg

F7-2

Raf. Part

Mo Mo, Cry. Sarial Na. De=cription

7 G2ET N 2 el i | H SCRAEW. 5at, 5q., Hd., Cop Pt,, 5/1618 x 1/2, Gr. B
28 173330 1 (O0000}-{ H SHAFT

2 151040 1 100000} 1 KEY, Hi-Pro

40 172669 3 {000 } KEY

a1 172777 1 {eMI0)- 1 SPROCKET ASSY

432 930536 2 (0000)-{ } SCREW. Set. 5q. Hd,, Cup pt,, 3/8-16 x /4, Gr. &
a3 172456 1 {0000a)-{ ! SPACER

a4 025662 1 {00000}-{ 1 CAPSCRAEW, Hex Hd., 1/2-20 x 1-1/4

45 016066 2 10000 1 LOCKWASHER, Spring. 1/2

A5 17774 1 (D0 1 SPROCKET ASSY

a7 105185 2 (DO} H BEARING, Pulley

ag 2281014 2 (O0000)-§ } WASHER

49 105132 1 (00000I- 1 BOLT. Sicle, A.H.

50 218431 1 000 I WASHER, Blain, 1/2

g o12308 1 1000n0-{ I FITTING, Lube, 1/4-2B

52 172497 1 100000 I CHAIN, Rolfer

53 BIZE4E 2 {0D000)- 1 1 CAPSCREW, Hex Hd,, 3/8-16 x 4

B4 81611599 4 {0000} § 1 WASHER

55 172454 1 (O0000)-{ 1 SPACER

53 170369 2 toooo0l| 1 SPACER

57 1777 z (D00 1 ROLLEE

58 172453 z (OO 1 EPACER

54 823428 2 [oGoe)-{ } MUT, Hewx Full Lock, 3/3-16

&0 gzeEr 1 [OD000}- | } SCHEW, Set, 8q. Ho., Cup Pr 51618 x1/2,. Gr. 8
61 172772 1 (CO000-{ ! SPROCKET ASSY

62 S2RTCA 2 LO0000I-{ 1 SCHEW, Sat, 5q. Hd., Cupg Pr., 5/16-1B x 1/B, Gr. &
63 172496 1 (onooRI- b CHAIN, Raller

&4 172452 i HOS000L H SPACER

65 157424 1 100000 - ' WASHER

65 172668 1 [OODa0-{ } KEY

&7 172870 1 e au) S 1 DRiVE ASSY, FTD

BE 1 740105 i (DG 1 GECAL, FTD

2] 421159 i [0DOo-( 1 CAPSCREW, Hex Hd., 1/4-20x 2-1/4

70 823358 1 (OO0 § } MUT, Hex, Lock, T/4-20

NOTE: PARTS REF. ND. 1-35 FOUND ON
THE TWD PRECEDING PAGES



Group 981503-

sfﬂlﬂkﬂf'y 487 Rotary Tiller — Universafl Joint Telascoping




Mg No. 1600199

48" Rotary Tiller — Universal Joint Telescoping

Eimplicity

Fr-2
Raf. Part
Mo Mo CHy. Sarial Bo. Description
i 178515 1 sl i g } SHAFT, Spline
2 178516 1 (0000004 I JQFNT B SHAFT ASSY, wiGuand
3 178517 1 {00000 ! YOKE
4 178518 1 {00000k { 1 KT, Repair
5 17513 1 {00000 1 YOKE & SHAFT
1] 178520 1 [{slele 0, 0 1 GUARD ASSY, Female
7 1788 1 (OCHN-1 } BEARING, Nvlan
B 178522 1 (O0000-{ 1 RETAINER. Bearing
Q 175523 1 {00000)- | JOLNT B TUBE ARSSY
10 179524 1 {O0GO0-{ I J0INT & TUBE
11 178825 1 {00000)-[ I YOKE & TUBE
12 178528 1 (O0am-t } GUARD ASSY, Male
13 17BEET i (DGOt 1 YOKE



Group 98151C-

Bimpliciiy

27 Snow Thraower — Drive Group

NOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173209 UNLESS
OTHERWISE NOTEC

10



Mfa No. 1600225

527 Snow Throvwer — Drive Group

Kimplicity

Ref. Part
Ne. No. Ory. Serial Mo Dreeription
1 1744149 1 {0004 H HOLSING ASSY, w/Bearings
2 9IED S 1 100000 1 FITTING, Lube, Elbow 90, 1/4-20
3 174415 1 (GOOn)-{ } SPACER
4 168078 2 (OO0 ] BEARING
5 154280 2 | OGN -4 H BUSHING
B 174647 1 (D000 -4 ) SHAFT, FTO
7 g2I007 1 {00600 1 MNLET, Hex, Jam, Finished, 7/16-14
B 30670 1 (DOGO0 I KEY, Hi-Pm, 3116 x 3/4
9 174211 1 § DD } PULLEY
10 154326 1 (OO0 ' WASHER
11 Q24650 1 (DOC0H 1 MLIT, Hex, Full Lack, Jam, 17/2-13
12 154527 1 {00000 ] GUARD, Crankshaft, ExL.
13 174486 1 H0D00gH-{ } BELT, "V
14 174373 1 LQOO0OT-{ I EOLT, Eye
15 G139 2 6300004 } MUT, Hex, Finished, 7/16-20
18 163703 1 {1DO0RAT-[ 1 SPRING
17 171007 1 (QOOR0k{ } 5PACER, Clutch
18 154305 1 § D03 [ ¥ FIM, ¥olk
18 106787 1 [ulew. 200 00 ) CLIP, Spring
20 21gan? 1 [Lealn L1 H PIN, Cattar, 178 =1
b | 17447% 1 [00000H 1 PIMN, Clutch, Fivot
2 101022 2 (O00m0)- I WASHER
23 g1 3454 1 Sula ik ala] 0 ) PItd, Coteer, 1/8 x 1-172
24 0248 1 {DO00KTH-[ ] EQLT, Ad. Hd., Sy, Mk, 71814 x 1
28 175647 1 [[ala]ual1 0 ) SPACER

1

72



Group 981571-

E'mP"E"." 527 Snow Thrower — Housing & Drive Group

e

TORCQUE TO 25 FT./LEBS

WOTE: USE STANDARD HARDWARE
TORGUE SPEC. NO. 173209 UNLESS

QTHERWISE NOTED.




Mifg No. 1600225

Bimplicily
£27 Snow Thrower — Housing & Drive Group P
72
Hef. Part
No. N City. Sarial No. Dhascription
) 173732 1 (oDOD0-{ ] FRAME & BODY ASSY
2 177220 1 el o | 1 SCRAFER, Blade
3 922126 12 OO ) CAPECREW. Hex Hd.. 5/1E6-18 x 3/3. Gr. 8
4 9I2BERE 12 L0000 } MLIT. Hex, Full Lock, Jam, Sf16-18
5 178206 2 { COOHI0H-L } SKI & PLATE ASSY
g 823480 B lalnula a1 ] CAPSCREYY, Mex Hd., 3/B-18 x 1, Gr. B
7 517378 13 § DO £ ] WASHER, Plein, 318
8 92B352 : ] | DOC00)- I KT, Flange, Hex, Whizlgock, 3/8-16
L] 172840 1 A CRCHOHDRON - I ADTOR ASSY
10 174832 1 {CRORM0N-1 } SIDE PLATE & BRACKET ASSY
11 1744483 2 {O00000- [ H BEARING
12 179464 - {0000t | ¥ FLAMNGE
13 174485 1 100000)-{ ] FLANGE
14 923232 [ (DROD-{ 1 BOLT, Ad. Hd., 5q. Mk,. 3/8-16 x 1
16 9716055 13 OO0 - i LOCKWASHER, Spring 3/3
15 a1 &850 15 1QoDod - } NUT. Hex, 3/5-16
17 923656 17 [OOO- [ } ECREW, Tapping, 5/1618 » 1/2
18 1735 1 CODOO0- ) SPROCKET,. 34T
19 530540 1 {0000 1 SCREW, Set, S4.Hd., Cup P, 5618 x5/8, Gr. B
20 B2BTN 2 | CHODCHO-4 1 SCREW, Set, 84.Hd., Cup Pr., SM1513 2 142, Gr. 8
21 230673 1 | GO0 ¢ H KEY, Hi-Fra, 516 x 1
22 0611 2 | DD 1 STUD
23 161247 1 {00004 1 DECAL. Safety
29 923428 4 {0GO00;-1 1 NLAT, Hex, Full Lock, 2/8-16
a5 174403 1 {000G0)- [ 1 B, Gear, 90 Degree
26 9719649 dq [OCO0R)-{ ] CAPSCREW, Hex Hd., 3/8-16 x 1-1/2
27 154158 Z 00000 -{ } FLANGE, Drive Shaft
B 157427 2 (000001 1 KEY
29 §24624 2 LOTHO00)-{ } SCREW, Se1, Hex, Skt,, 3782 x 3/8
3n 157424 16 (Q0o0-{ } WASHER

13



Group 981511-

Slmﬂffﬂﬂ!l 52 Snow Throwsr — Housing & Drive Group

TORQUE TO 25 FT.ILBS-/

NOTE: LUSE STANDARD HARDWARE
TORQUE SPEC. NO. 173209 LINLESS
DTHERWISE NOTED.

TORGQUE TO 45 FT./LEE.




Mfg No. 1600225

82" Snow Thrower — Housing & Drive Group

Limplicity

F72
RAef. Fart
. No. Oy, Serial No. Dascription
3 173026 2 e lulul ¥ COUPLING
32 B20415 =3 (O30 ¥ CAPSCREW, Hex Hd., 3/8-16 = 1-1/4
23 174381 1 1000000 { ) SHAFT ASSY, Drive
a4 H306TO 2 LOCHE0N- 1 1 KEY. Hi-Pro, 3156 =x 304
35 174369 1 {00004)- § I SHAFT & BEARING ASSY, Flange
K {i] 162063 3 {00000 } SCREW, Special
37 177089 1 (O00M-( ¥ SPROCKET. 14T
28 [25r09 1 {00001 1] SCREWY, Sat, Sg. Hd., Cup Pr., SMG18 1 318, Gr. 8
=] 173247 1 | CHOCKM- { ] CHAIN, wiConn, Link
40 173733 1 FO000G- [ 1 GUARLD, Chain
49 91 Basq 2 {0001 } FIM, Cotter, 1/8-1-1/2
42 174548 1 {00000k { | SHAFT ASSY, Drive
43 178523 1 {00G0a-{ 1 JOINT & SHAFT ASSY
Ad 178530 i 1OD0M-( ¥ YOKE AS5Y
45 1785148 1 {Donso)-t I KT, Repair
a6 178831 1 1 0000 { } YOKE B GHAFT
47 17B532 1 1002008-{ H JOINT & TURE ASSY
48 17B533 1 (000001 ) YOKE & TURE
440 178534 1 {00000 § 1 TOKE
S0} 179535 1 [Go0tok | 1 YOKE
51 G30583 z (Q00Qac-{ 1 SCREW. Set, 5q. Hd., Cup P, 3324 x 5/8.Gr. 8
o2 174400 1 (D000 1 COVER
53 927axs 9 | DO I SCAEW. Hex, Wik, Hd., Taptite 174-20 x 318
54 174401 1 onponk-{ H COVER
7151 1737141 2 {00001 ] Pild, Hitch
=121 1067EBE 4 (OG- 1 CLIP. Spring
57 17449] 1 (OO0 ] DEFLECTOR
a8 218318 4 OG0T { 1 CAPSCREW, Hax Hel, 5/16-18 = B/8
B9 17356 4 [CQCHDR0N-{ } LOCKWASHER. Spring, 516
&0 917372 4 [ OO ] MLUIT, Hew, 51615
51 123019 i {D0000H i SHAFT & BEARING

13



Graup G812

s fmphn 4 527 Snow Thrower — Spout & Deffector Group

i

WOTE: USE 3TANDARD HARDWARE
TOROUE SPEC NO. 173209 UNLESS
ODTHERWISE NOTED.

ib



Mfg No. 1600225

52" Snow Thraower — Spout & Deflector Group

L implicify

F72
Ref. Part
N Na. Oty Sorial Mo De=cription
1 173305 1 L Hula } SPOLT ASSY
Z 174072 1 (ODCHR0}- 1 BEARING, Flanga
3 173346 1 (O § 1 MOTOH, Spout Control
4 174078 1 [OQG00N-1 1 HUB
] 1067 RS 1 | 0000 } WASHER, Cup
7] 930547 2 100000 } SCREW., Hex, Skt Hd., Cup P, Mo, 10-24 x 3/B, Gr. &
7 521450 1 (0000 ) FLN, Spring, 5/32x 1
] g1g019 3 {DO000N-1 H CAPSCREW, Hex Hd., 1/4-20 x 3/4
o] o737 L] {00 I WaeSHER, Flain, 1/4
10 9182364 3 [O000G}H( H LOCKWASHER, Spring. 1/4
11 174074 1 {00000 { } TUBE ASSY. Spout Contral
12 171388 1 [OCHI-{ 1 BEARING
13 927425 B § OO0 1 SCHEW, Hex, Wshr. Hd., Tapziza, 174-20 x 3/8
14 178470 1 {D00D0)-{ I CAEBLE ASSY
15 171282 1 {o0oG0)-{ } CLAMP
18 172434 1 (DGCI0-1 i CLIP, Cable
17 172435 1 {00000 I CLIP. Cakla -
13 171379 1 {0000k [ I WASHER, Cup
19 G233E87 1 (OO0 ] MNUT, Hex, Lock, 51518
20 17333 1 [OQ0003- 1 ] EMTEMNSIDN, Spat
21 922110 2 (00000 1 BOLT. Rd, Hd.. 5h.30.MNk., 3fB-16 = 3/4
2 M7378 B [OLIC0)- § ] WASHER, Plain, 3/8
23 106785 3 FOODKaN-1 ) CLIP, Cakle
24 173332 2 00D } MNUT. Wing
25 172309 2 (D000 ¥ PLILLEY & BEAHING ASSY
26 17400 3 {Q000a)-{ ' CAPSCREW, BMex Hd., 3/B-16x 1-1/3
27 17217E 1 {00000}[ H GROMMET, Rubber
28 9169E5 3 {00000 1 LOCKWASHER, Spring, 3/8
it} G1eas0 3 [{Liula e 1 1 NUT, Hex, 3/816
30 157530 3 Q000N } CAP
3 174070 1 § L0001 1 COVER, Chute Contrgd
32 174505 1 1 G004 ] WIRE, Chuze [(Control Switch to lgrtion Switchl
33 174428 1 1000001 H SWITCH, Spout Controf
24 174504 1 {00000 ( 1 HARMESS ASSY, Switch
35 174503 1 (OO0 | 1 HARMNESS ASSY, Motar
36 828710 z (O0000I-( 1 LOCKWASHER, Pyramidal Type, 3/E

17



Group 981513

implicily 57" Sickle Bar — Hitch Group

4}

g

-3 1/8"

41\@ ) ®\33 10
59 3

63

NOTE: USE STANDARD HARDWARE
TORGLIE SPEC. MO, 173200 UNLESS
DTHERWISE NQTED.

18



Mg, No. 16007197

 J f J
[~
57" Sickle Bar — Hitch Group Sfmpﬁr l’l’_
Ak Fart 772
Nao. No. Cty. Sarial Mo, Daseription
1 173470 1 { QU0 1 SUPFORT ASSY
2 173650 1 10000001 ¥ FRAME AS5Y, H.H.
3 173461 1 {D0000)-( ] BELT, "v™
4 163005 q QDo ( 1 FIN
o 106783 3 [OOad0- 1 CLIP, Spring
B 173828 1 [Enlale nin[ 1 PLULEEY
Fi 17 3607 1 (000001 } PLUILLEY
B S30601 3 {OOD00HE } SCREW, Hex Wshr Hd., Taptite, 5/16-18 x 5/8
k] 174741 1 (000031 1 BOLT ASSY
0 174187 1 {GD00)-{ 1 LEVER ASSY
1 17210 1 [ooaoaH 1 SFACER
12 102202 2 (ooooaH I BEARING. Ball
13 173100 i 100000)-{ } SPACER
14 173079 1 000)-{ } SFALCER
15 L26662 1 (ODOD-4 } NUT, Hex, Fall Lock, 3/4-10
16 154487 1 (D000 1 CAP. Hub
17 172097 1 [DOO0M-t } SPACER
18 920207 1 (vl EE 1 CAPSCREW, Hex Hd., 1/2-13 x3
19 916966 2 (OO~ 1 LOCKWASHER, Spring, 1/2
20 o1 G951 2 (001 1 NUT, Hex, 1/2-13
21 193265 1 (O0a0)-{ 1 CAPSCREW, Hex Heoh, 1/213 x 2-1/4
s 91 E430 1 {EOO0HO-{ I WASHER, Plain, 7118
23 173099 b {OQDTH0}-( 1 SPACER
24 101146 1 {Goo-1 1 PULLEY
a5 174143 1 (oL -{ 1 BOLT ASEY
28 173580 1 [OO0GaEL- [ 1 LATCH ASEY
27 91 B4R 2 10QOD0)-1 1 Pil. Cotter
28 173657 1 | 000M-{ } ROD
23 173658 1 (DO -{ H SFRING
an 817337 1 (OG000)- [ b WASHER, Piain, T4
3 523362 2 {00000 ¥ NUT, Hex, Lack, 5f18-18
32 922000 2 { QD000 1 PN, Catter, 3732 = 518
33 924744 b (onooo)-1 1 CAPSCREW, Hex Hd., 5/8-11 21142
324 118 a 2 (OO0 H WASHER
35 30631 2 | OO -{ H MNLIT, Hax, Futl Lock, Jam
36 106229 1 10D -{ 1 MNUT, Wwing
a7 17400 2 {00000 H CAPSCREW, Hex Hd.. 3/8-16 x 1-1/4
aa 917378 7 OO0 ¥ WASHER. Plain, 3/8
;] 106718 i (DODO0-{ ¥ PULLEY, Idler
40 174211 1 tonooo)-{ ¥ BOLT, Eye
a1 a1 6550 2 10000k H HUT, Hex, 311618
42 174207 1 L0030 [ I RCE
43 330628 1 [20000-( H NUT, Hex, Lack, 3fE-24
44 5121045 1 {00000 1 SPRING
45 B191022 1 [DOCHON-{ 1 COLLAR, Sex
46 978804 1 [OO0001- 1 SCREW, Ser. 8q. Hd., Cup Pt., 1/4-20x 378, Ge- &
a7 164084 1 1000001 ] GLIIDE ASSY, Rod
48 173943 1 { Q000A-( i BELT, v
49 101126 2 130000]-[ 1 SPRING, Tansion
[=1a] oO7T3 1 (D000 1] CAPSCREW, Hex Hd, 3/B1E x1
51 917842 2 (OO0 } WaSHER, Plain, 5/16
52 923428 4 (000001 ] NIJT. Hex, Full Lock, 3/B-16
53 1746 1 {2000 } COVER
54 108199 2 10000031 I LIMNE, Mower Lift
55 153068 1 1000001-[ H FIN
5B 102004 1 (00001 1 FIM, Pivot
B 174205 i (DDQOo0-§ ] CHAIM ASEY
58 153081 2 [OOa0m-1 1 SPACER
55 91 BI65 4 Llol4,nlula] 2§ 1 LOCKWASHER, 3/B
&0 174243 2 {09000 1 BAR, Lift
&1 174247 1 {0000¢-( 1 SPACER
52 91B155 2 {0000)-{ 1 PIMN, Quick, 1-7/8
63 921868 2 [O0D001-4 ] CAPSCREW, Hex Hd., 3/B-16 x 1.142



Group 58715714-

Bimplicity 87" Sickfe Bar — Drive Group

ITEM A3-INCLUDES REF. NOC. 1218

MOTE: USE STANDAARD HARDWARE
TORGQUE SPELC. MO, 173209 UNLESS
OTHERWISE NOTED.

0



Mifg. No. 1600197

Bimplicity
E7™ Sickfe Bar — Dirive Group / *
FiZ
Raf. Part
Mo, Mo Dy, Serial Mo Diescription
1 174184 1 (00000} { } PLATE ASSY, Mounting
2 173664 2 H0D000)-¢ } SPACER
3 174180 1 (000 | 1 HOUSING SUB-ASSY, Bearing
4 1737359 2 0000 [ ¥ BEARING
5 20677 2 1 0O000-{ I CAPSCREW, Hex Hd., 771614 x 1-114
& LIAN2T 1 1000000-1 1 CAPSCAREW, Hax Md., 7/16-14 x 1-3/4
7 924083 ] (00007 -4 1 MUT, Hex, Full Lock, 7/16-14
B 174115 1 {00000 1 SPACER
o 912008 1 [OOQQa-{ I FITTING, Lube, 1/4-28
10 174193 1 {00000 ] CRAMNKSHAFT
ih 173740 3 il } WASHER
12 173557 1 Sl el I HUBE & PULLEY
13 1681037 2 1C0000)-[ i WASHER
14 157326 1 (OG000k1 H RING
15 161075 i {0000 -( 1 SEAL
16 173570 2 {00000 1 KEY
17 173853 1 [N0CCHON-1 } GEAR, Sun
18 173738 2 {OCHOOR0N -1 1 BEARING
18 173642 1 0000- I HUB, Spidar
20 05123 z {0DR0)-{ } KEY, Wooduff, Mo, B
21 173668 1 100000 1 WAEHER
27 3051030 1 {00000 | RIMG. Retining
23 157333 1 {00093} ¢ } RING, Balt
24 157335 3 (D00 [ } FINLON
5 157337 3 (O] ] EEARLING, Needle
26 157336 3 FOOO00I-{ ] RIM, Pinion
I SZEEDE 3 10000031 H NUT, Hex, Full Lock, tam, BF1E-18
28 161084 1 {DOC0F( 1 COVER. L.H.
28 161129 3 {000g)-( ] GASKET
30 157382 2 {00000)- { ] GEAR, Ring
1 173550 1 [OO0M0]-[ ] COVER
az 921332 5 RO -1 I CAPSCREW, Hex Hd., 5/16-18 x 374
33 033325 4 OO0 1 CAFSCAEW, Hex Hd., B/16-18 x 7/8
34 917368 iD OO0 1 LOCKYWASHER, Spring. BB
35 917372 7 OO0} [ 1 MNUET, Hex, 51618
o] 174517 1 {00000 1 BRACKET
a7 921333 1 [OOC0N-{ 1 CAPSCREW, Hex Hd., 51618 x 1
38 917377 1 (D4 } WASHER, FPlain, 174
ag 113118 1 [OCH00)-{ H SEAL, Uil
a0 915619 1 [0000m-{ 1 FITTING, Lube, Elbaw 20, 114-28
4 174235 1 (00000 I CABLE AESY
42 173632 1 Llealusls ] 0 1 BAR, Spacer
43 173586 1 10D000]-[ 1 PULLEY & HLIB ASSY {inel. Fel, nos. T2-18)
44 173667 1 {O0000( } HOWS| NG SUB-ASSY, Bearing
45 OzE108 i [onoao-{ I CAPSCREW, Hex Hd., 7/16-14 < 2:1/4
46 106787 1 LO000N- | 1 CLIP, Saring
a7 17478 1 alee L H ] H SHOE ASSY
a8 156306 2 Hal Ll I FIN
49 10E788 2 1 DG00)-¢ 1 CLIP, Spring
S0 174278 2 L0000 1 BRACKET
51 121183 1 {QCHR00-( ' EPACER, Finion
Livd 156085 5 [0DG30N-[ I WASHER
53 921965 1 (QO0H0-[ i CARSCREW, Hex HOo., 2/8-16 x 1-1/2
o4 916965 1 § DO 1 LOCKWASHER, Spring, 516
55 G169R0 1 {O0D0)-£ 1 NLT, Hex, 3/3-18
BB BFII0S 1 { CHDDT - 1 PLRE

21



Group 981515

implicity

577 Sickle Bar — Kickle Group

o0
Cad
T

-

3
0 2

32 G/'

-

] Q\aa

-S@ ey 4332
% 1) 7@}5’{ @r?
3 .@\!—H &@._- 7 = TORQUE TO 50 FT./L8S.

%h-as“ L)

1

I

2]  GREASE- 4 PLACES

F- 3

L

TOROUE T 45 FT./LBS,

)

1— CUTTER BAR ASSY INCLUDEE
REF. NO'5 2=18

3— BLAGE ASSY INCLUQES
AEF. NO'S 58

NCGTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173208 UNLESS
OTHERWISE NOTED.

22



s

Mfg. No. 1600187

_ implicify
&7 Kickie Bar — Sickie Group -
772
Ref. Fart
Mo Mo Oy Sarial No. Description
1 174216 1 (D00 -{ 1 EAR ASSY, Cutter, {Inchadas Ref. Mo's 2—18)
2 i741E8 i {0000 1 EAR, Curter
3 174201 1 [oooar-{ } ELADE A85Y . {Includes Ref. No's 5—8)
4 174202 1 [G00a01-{ } BAR
5 174203 3 (00000 } SECTION, Knife
] 174535 i6 100000 ¥ SECTION, Knfe
7 924pia az (00000 § | RIVET, Oval Hd., No. 512 x 21732
3 173550 1 [jula]uuly I BAR, Filler
g 174536 13 { ODO0k- I GUARD
10 174541 1 {0004 1 FINGER ASSY, Shear
11 174537 5 {OLXH0 - } CLIP, Bar
12 1745358 1 100000}-{ 1 CLIF, Bar
13 G24058 20 100000 1 WUT, Hex, Lock, 711614
14 22098 9 (000D ] BOLT, Rd. Hu, 54 Nk ., 711614 x 1-1/2
18 174539 5 (QOO0-[ } PLATE. Wear
15 174540 12 el il el N 1 WASHER, Prain
17 S2A324 10 OO0 1 BOLT. Bd.Hd, Sq Nk, 7/18-14 x 1-1/4
18 7403 1 (OO0 1 CAPSCHEW, Hax Hd., 7/1&8-14 x 1-1/2
18 920677 1 (OG000-{ 1 CAPSCREW, Hex Hd., S/11&1Ex 1
it} 174183 1 {00 1 TUBE, Suare
by 422130 T (D000 -4 1 CAFSCREW, Hex Hd., 3816 x 2174
72 919381 3 {00000)-{ 1 CAPSCREW, Hex Het., 771614 x 2
3 428957 1 (OCO00)-{ 1 CAPSCREW, Hex HA., /B 711614 x 174
24 023478 7 {00000)- } MNUT, Hax, Full Tack, 3/8-15
5 174191 1 (L aleu) H } HEAD, Sicklie
2B H1735E8 5 [D00R-t } LOCKWASHER, Spring, 5M16
27 221515 5 (el unli 1 CAPSCREW, Hex Hd., 5162 x 314
23 926102 1 10000 H CAPSCREW, Hex Hd., 7AE614 x 2-174
28 17314% [ {00000 1 WASHER
30 915955 5 000K J LOCKWASHER, Spring, 3/8
k1 2151194 z {O0CH0N-{ 1 BEARING, MNeedle
32 173177 2 {00003 { ] SPACER
33 918199 2 {0000 1 LOCKWASHER, Spring, 7116
34 18213 1 {ooond-{ 1 MUT, Hex, 7/15-14
35 173530 1 [OO0GI-{ ] CLEVIS ASEY
36 930583 2 [GODDAI-{ } CAPSCREW, Hex Hd., 3/8-16 x 2-1/4, Gr. 8
37 8181056 2 (ODOD0 ) BEARING, Pivet Block
3B 101025 =] (00000 I WASHER
28 92122 2 §COO008- H CAPSCREW. Hex Hd.. 7716-14 x 1-1/2
40 916980 7 1 G000 1 NLFT, Hex, 3/216
1 173520 1 (0000004 1 CLEVIS ASSY
42 174322 1 0001 1 HOUSING, Braring Pitman
43 012808 4 {00001 } FITTING, Lube, 1/4-28
a9 174184 1 {0000 1 SUPPORT ASSY
45 17378 7 [0D000)- [ ¥ WASHER, Plain, 3/8
a5 174208 1 LO00CA) - [ } SPACER
47 919360 1 {ekleina) J ] CAPSCREW, Hex Hd, 3/8-18 x 1-1/2
a5 1532053 1 {COCT-{ i FIN
a9 174181 1 {OQCHM0L- 1 SHOE ASSY
50 105245 z {00Q00m-{ 1 Fily
51 106787 3 {00000k 1 CLIiP. Spring
52 174383 1 [0 £ 1 BRACKET
53 07731 1 {00000 - [ 1 CAPSCREW, Hex Hd., 3/816x 1
54 174368 1 [QOO00-{ b PLATE, Wear
E5 174857 1 (o000} [ I SUPFORT, Div. Brd.
=21 108766 1 HIOO0G]-[ ] BOLT, Hex, Shoulder
57 101073 1 100000 - ] BOARD, Dividar
58 151079 1 {00000N-1 1 ROD ASSY, Dhvider
1oy 919444 g (G000 { 1 BOET, Rd. Hd., 5q. Wk, 3/3-16x 1-1/2
60 101120 1 {00oo0k-¢ 1 DECA L, Safaty First
61 101121 1 {00000}-¢ 1 DECAL, Engine Shyt-of!
G2 g151198 1 (DOo0Op- b HOUWUSING, Eearing Pitman

23



Group B8i516-

slﬂlplll: 9 80" Rotary Mower — Racker Arim & Roller Group

8.0 f’f} ﬁ
||]-!-, /3 15IE 1
| pho?” \\
I \29 32 TIGHTEN AND SACK OFF
a’!-" [E 12 TURN {4 PLACES)
; L, :‘_1 ‘-.._‘__3“

MODTE: USE STANDARD HARDWARE
TOROUE SPEC. NO. 173209 UNLESS
OTHERWISE NOTED

24



Mfg. Mo, 1690074

-  J f ¥/
&0 Ratary Mower — Rocker Arm & Raller Group ; s'mp ’": 4
Ret. Part 772
Mg, HNo. Oty Sarial No. Description
1 172571 1 (00000)-{ 1 ARM ASSY, Rocker
! 172568 z SO0} ¢ ] SPACER
3 7755 ) (0000-{ 1 CAPSCREW, Hax Hd, 1/2-13 x 1-34
4 913420 4 [OOOOp-4 } WASHER, Piain, 7/1&
5 916065 2z L00CA0H ] LOCKWASHER, Spring, 172
6 916951 2 {00000+ ! MNUT, Hex. 142-13
7 172588 1 {000G0)-{ I BRACKET. Aaller
: 175321 2] [oonng-( I ROCKER ASSY. Arm
a 172514 10 [ODHH0]-[ 1 SPACER
10 172633 1 (oo { ! BAT ASSY. Rollar
11 172627 b (00000} 1 BAR, Roller
12 917278 2 {OD000)-{ ] CAFSCREW, Hex Hd, 1/2-13 x 1153
13 922134 4 QOO0 ] NUT, Hex, Lock, 1/2-13
12 172622 4 {oopan)-{ ¥ BOLT, Shouldar
15 172567 4 {OB0D)-( j SLIDE
15 918431 [ {000a0-{ j WASHER, Plain, 12
17 gPETR 4 {00001 [ NUT, Hex, Lock, Jam, 37816
18 1726241 . (0Dn0- & I PIVOT ASEY
19 815458 a {ooaoa)-[ } PIM. Cotter, 3f16x 1
20 179628 2 [ootoalk{ } SCREW ASSY, Ad|,
21 16001 12 (OO0 { ] WASHER
2 24650 2 (QO000I-{ } MUT, Hex, Full Lok, Jam, 17213
23 520662 16 L OOO00h-4 1 BOLT, Ad. Hd., 59. Nk., 5/16-18 x 3/4
24 917356 15 Hola iR } LOCKWASHER, Spring. 5/16
P} 917372 16 LM ¥ NUT. Hex, 5{16-18
25 172565 2 100000 ) FINL, Cotter
s 175319 1 {DOC0HL ¥ Ball, R.H.
28 175320 1 {0D0oD)-¢ ] BAIL, LH
..t 172570 2 000H-[ j TOKE
an 112052 2 {00000[ ! PIN, Yaik
k3! 913196 2 {00000 -t ! FIM, Cick, -7/8
22 92014 e (OO0 ( ] MUT, Hex, Lock, Jom, S/E18
33 172623 2 [DO0000- 1 BOLT, Shoulder, Specigh
34 306N 2 [0} { } MUT, Hex, Jam, Finished, 5/8-11
a5 0777394 P (OO0 } RING, E, Extarmat
] 175730 B 0000081 ) ROLLER
7 175720 = (00o0o-1 ) AOLLER. w/Bushing
s 172635 1 10000k } SHAFT ASSY, Roller
39 17250 1 {500a- | SPACER
a0 175721 12 QOO0 | ] BUSHING

25



Group 91577

implici .
5 / o 'q 607 Aotary Mower — Arbor & Blade Group

26

222

15— 13

MOTE: USE STANDARD HARDWARE
TORQUE SPEC RO, 173209 UNLESS
OTHERWISE NOTED

26



Mfg No. 1690074

Limplicity
AL Rotary Mower — Arbor & Blade Group Lo .
i52
Ref. Fart
Mo Mo, Oty Sarizl Mo Bastription
1 172582 3 [OQ00-{ 1 TUBE SUB-ASSY, Arbor
e 105186 & (00000} 1 BEARING, Rolier
| 172588 2 (o0o00)-{ } SEAL
4 172587 3 {00000k } CLIF, Swal
5 172584 3 [uale v S 1 SFRING
G 172586 B {oooom-{ } WASHER
7 172580 3 100008k ] BEARING, Thrust
] 172585 3 {CHODN-{ H CUF
a9 172580 3 (000 - H WASHER, Thrust
10 172576 1 (0000 L ARBOR ASSY, Drive Center
11 173577 P (D000 | ARBOR ASSY, Side
12 914537 b LG } FITTING, Lube, 1/4-28
13 91B1EG 1 [ODO00- | I FITTING, Lube, 1/4-22
14 07731 17 [OGIME-4 1 CAFSCREW, Hex Hd.. 3/B-16x 1
15 S1B9BS 28 [OOO00]- ] LOCKWASHER, Spring, 2/8
16 915950 19 (OGOD0I- 1 NUT, Hex, 3816
17 186121 i (00000 1 STUD, Stop
1a 17274t 3 o000}k } BLADE, 21"
19 523490 B (D01 1 CAPSCREW, Hex He . 3/8-16x 1. Gr. 8
20 122586 3 (O0O0-{ ] TUBE ASEY, Arbor Drive
i | 172675 2 00000 H PULLEY
2 HI6ET2 B HO000ak[ } KEY. Hi Pro, 2116 x &8
23 920R32 3 1000001 1 NUT, Hex, Full Lock, Jam, 7/E-14
24 175295 1 § DOR0-{ 1 PLILLEY
as 175295 1 {CH00N- I PULLEY
26 917402 3 | Q0L £ 1 CAPSCREW, Hex Hd., 3/8-16 x 2
27 172448 1  CHOO000- [ 1 BELT. “w". Slade Drive
28 172601 1 {Q000- 1 LEVER ASSY, 1dier
28 B1A1073 1 [QOHON-T 1 RACE, {nner
39 a821g9n i [ Q001 ] CAPSCREW, Hex Hd., 3/B-16 x 1-3/3
3 MTEAZ 3 [OOMG- 1 WASHER, Plain, S/16
3z 2872 1 [0 } MUT, Hex Lock, Jam, 3/8-16
33 108445 17 (0RO } SPRING, Tension
34 17021 1 (00RO 1 SPACER
15 172830 1 iela LE ] ] FULLEY, ldler
38 108497 1 sl ey A 1 SCREW, Special
Ir 172420 1 1000 H BELT, v, FTQ

27



Sroup 981515

S'mp"'ﬂ”y 60~ Rotary Mower — Deck & Caver Group

MOTE: USE STANDARD HARDWARE
TORQUE SFED. NO. 173209 UNLESS
OTHERWISE NOTEL-

28



Mrfq. No. 1680074

607 Rotary Mawer — Deck & Cover Group

Bimplicity

F-Z
Raf. Part
Na Mo, Oty Serial No. Dxptcri prion
1 1864146 1 (OO0 1 DECK ABSY
2 172642 1 {00007 [ 1 FLATE, Cover, R.H.
3 172968 1 Ll ] PLATE. Cover, LH.
4 530663 14 (OQ0000-( } MNUT, Spesd, Thin
5 930617 14 006001 ¥ SCREW, Self-tapping, Hex, Wshe, Hd_, 5/15 x 5/3
] 172971 2 (000301 H BUTTOGN, Plug
7 17 2606 1 {00000)- I BRACKET & SHAFT ASSY
-] 173270 1 {0000 H BRACKET ASSY
9 175%30 2 1000001 H ROLLER
0 175731 4 [O0000H| 1 BUSHING
11 T1E0M K (DO00]-{ | WaSHER
12 123075 1 SO0 1] SPACER
12 Q20567 4 {Qoo0n)-{ } BQLT. Ad. Hd., 5g. Mk., 5/16-18 x 3/4
14 17356 L) {COO0D-§ ] LOCKWASHER, Spring, 5716
15 917372 4 L00000-{ ¥ MNUT, Hex. 5/16-18
16 106787 Z (o0oo0-1 H CLIP, Spring
17 9I08T 2 12000 1 PIN, ¥oke, 3/8
18 178887 Z (0OOEH)-{ 1 BOLT ASHY, Eye
19 9306458 4 [OCHERHO-{ 1 NUT, Hex, Lock, 7F16-14
20 173851 1 LOO0000-{ ] GUARD ASSY, Stone
21 923232 z (QC000-{ 1 BOLT, Rd. Hd., 5. Mk., 3/B-16x 1
2 018965 2 (O0000-1 ¥ LOCKWASHER, Spring, /B
23 2164950 2 (O0RO0H ¥ NUT, Hex, I/8-1B
24 175729 2 {O00RO-4 ¥ ROLLER, w/Bushings
il 173267 a {00000kR{ H BOLT. Exe
26 330649 2 {0000a}-1 1 MUT, Flangs, Whiz Lock, 771614

2



Group 981263

Sfmpﬁl:l'fy Durnp Cart

NOTE: USE STANDARD HARDWARE
TORALE SPEC NG 172200 LUNLESE
DHTERWISE NOTED.

30



Mig. No. 1600236

Eimplicity

Dermp Cart
77.2
Raf. Par:
MNeo. No. Oy, Saria? Na. Description
1 10208 1 [OCHRD0- [ 1 PLATE, Box Guide
2z 102024 1 [QLHOG0- [ i FIVODT, Box assy.
3 02027 1 (OO0 § } AXLE ASSEMBLY
4 102035 1 [0 Halaa O 1 FRAME ASSEMABLY
5 10HIZT 1 1000000 { 1 TORGUE ASSEMEBLY
6 1020440 1 Loaocl- i 1 PLATE, Box Catch
7 102051 1 {00000 ¥ CLEVIS ASSEMEBLY
g TQR07S 1 {0000 b SPRING, Tarsion
=} 170320 2 (OO0 } WHEEL & TIRE ASSEMBLY
0 102052 2 (D000 [ ] TIRE
11 153038 2 {00000)-1 1 TUBE. 4.00=E
12 156316 4 (000G0H ] BEARIMNG
13 170319 2 10000m-{ i WHEEL
14 8151078 2 1O00a0-1 1 BLISHING
is 102004 2 1000004 } PIM, Pivot
18 105248 1 | QOO0 ] PIN
17 G073 2 (000000 { 1 CAPSCREW, Hex, 3f8-16 x 1
18 916850 & 100001 ] NLIT, Hex Fyll, 3/3-18
i 15965 L] [OG000H-1 I LOCKWASHER, /8
20 917378 3 {00000 -{ I WASHER, 3/B
21 917308 z [OC000)- ] CAPSCREW, B/MG618 =1 374
22 917400 2 [GCHMC-{ I CAPSCREW, Hex: /516 x 1 174
23 013196 ! HO0D00H{ 1 PN, (i
4 915433 2 (CHOORHR- } WASHER, Plain, 374
25 F18459 2 (D00t 1] PIN, Cotter, 3/ 16 x 1 1/2
26 159362 2 { CHODRY- £ } CAPSCREW, Max, 37816 21/4
27 923387 2 {00000)-{ 1 NUT, Hex Full, 5/16-18 -
B 23428 1 {00000 1 NUT, Hax Full, 3FfE-16
23 530596 1 [ OO0 -{ 1 CAPSCREW, Hex, 3/8-16 x 2 3/4
30 1665704 1 [ O RO -{ ! THRAILER & END GATE AZSY.
K| 102002 1 (MO0 -{ 1 BODY. TratHer
32 10203 1 (RO ] BGATE END

3



Group 821519

SH'IIFIIE 4 &0 Dozer Efgde

LOCK TOGETHER

MOTE: USE STANDARD HARDWARE
TORGUE SFEC, NO_ 173209 LINLEES
DTHERWISE NOTED.

3



Mfg. No. 1600201

- [ J [}
Eimplicily
&0 Dozer Blade P .
-2
Rat. Part
No. No. Oy, Sarial No., Dezcription
i 172385 1 { DO00a0)-{ 1 BLADE A55Y, &
? 173428 1 {0000 - [ 1 PLATE, YWWeer
3 101126 2 { CHOOIRH - 1 EPRING, Tension
4 10711 2 {00000 1 BOLT, Eva
5 917372 ] {1000000-( 1 NUT, Hex, 8f16-18
6 b33232 L] {000Kr-{ 1 BOLT, Rd, Hd., 8y, Nk, 3/8-16x 1
7 b16865 13 [ GOEMN-1 } LOCKWASHER, Spring, 3/8
] 916880 | Q00 } NUT. Hex, 375-16
] 10710G z L1 1 SHOE ASSY
10 S0E127 3 Hon-{ } CAPSCREW, Hex Hd., 3/B-1B = 374
11 917378 4 (000001 1 WASHER, Flain, 3/E
12 173343 1 {0000m-( 1 FRAME ASEY, Pivol
12 174051 2 (000Gm-{ 1 SPACER
15 927469 Z (D000 -{ 1 CAPSCAEW, Hex Hd.. 1/2-13 x 2111, Gr. 8
15 932133 2 {00000a-{ } MUT, Hex, Lock, 1/2-13
15 17351 1 (GO0 ¥ PIN. Pivot
17 #1934 P {00000 ¥ PIM, Cotter, 3716 x1-174
1E 107116 1 [OQ-{ ¥ PLATE ASSY, Pivat
19 HE452 2 [{x]er, et I PIN, Corter
20 173348 1 el gl ] ROD, Latch
N 22000 4 {00000-{ H PIN, Cotter, 3/32 » 5/8
a3 173663 1 (00061 1 ROD, Pivat
23 1471149 i 10000051 ] ARM, Pivot
24 918431 1 100003 [ 1 CAPRSCREW, Max Md., 5/156-18 x 1
25 917642 i {0QC00-{ 1 WASHER, Flain, 5116
26 166150 1 {00000 I SPACER
z7 217356 2 (0004 H LQCKWASHER, Spring, 5/16
b .1 107120 1 (OO0 1 STUD. Fivar
28 918196 1 [O00-{ 1 PIM, Cuick, 1-7/8
30 173347 1 (OCa01-{ 1 LATCH
31 107135 1 {00001 1 EPRING
32 921469 2 {CODRM-( 1 PIN, Spring, 7/32 x1
a3 173314 1 {0003 1 FRAME ASSY
34 B181003 ;] (000007 { I FIM, King
35 106788 ] {00000)-4 } CLIP, Spring
i ] 173741 2 10000 ¥ FIM, Hitch
37 174778 1 [DCO0o- I ROD ASEY
33 157184 2 [DEH00D)-L 1 PIN. End Adj.
a9 819267 1 (Qoonn k- 1 NUT. Hex, Jam, 1/4-20
40 157631 1 (000l 1 YOKE, End Adj,
41 174246 1 LOO0G0H 1 SUPFORT
42 173663 1 (OGD0OK ] HAMDLE ASSY
a3 171837 1 {0000 1 BOLT. Eye
44 216964 1 {odaaco)-¢ } LOCKWASHER. Spring. 1/4
45 916822 1 [0 E0 -1 1 MNLUIT, Hax, 1/4-20
45 219933 1 {00000)- ¢ } CAPSCREW, Hex HA., SF16-18 x 1-1/2
a3 H2II6Z 1 [DCHOOH0-{ } MIIT, Hex, Laock, 51618
48 106131 1 [O0O00}-{ 1 FORK ASEY

33



Group 9871520

Bimplicity

84" Culrivator

il |

NOTE: USE STANDARD HAROWARE 23 30

TORGQUE SPEC. NO. 173208 UNLESS 313233
OTHERWISE NOTED.

3



Mfg. No. 1600223

&4 Cuftivator

Eimplicify

Aadf. Part
Neo Na. Oty Serial No. Drescripticn
1 173908 1 (D000 1 FRAME, Cultivator
2 174656 L] | OO0 1 FLATE ASSY, Support
3 320579 B {OGO000- } CARSCREW, Hex Hd, W86 x 1-1/4
4 916885 B (G000 I LOCKWASHER, Spring, 3fB
=] 91 6950 B {00000-1 ] NUT, Hex, 3/B-16
B 172506 2 {000040)- I PIN, Hitch
T 917373 2 {00000 [ 1 LOCKWASHER, Spring, 5/8
3 915776 2 (OO00a1-[ 1 WNUT, Hex, Full, B{E-11
9 173895 3 FODO00} - 1 HOLDER AS5Y, Shank, R.H.
10 173897 3 {00001 } HOLDER a55Y, Shank, L.H,
11 173895 & 100a003-1 I PLATE
12 174881 7 (OG- 1 EHANK
13 =iy Y 7 {00000} 1 CAPSCREW, Hex Hd, 172212 x 1172
i4 916366 7 {GO000I-{ 1 LOCKWASHER, Spring, 1/2
15 916351 7 [GCRM0]-{ H HWUT, Hex, 172-13
16 174653 7 (D0000)- ¥ TEETH. Cultivator
17 az2114 14 | CHORGH0EH] ={ 1 BOLT, PMow, No. 3, Hd Reg, 7FM116-14 = 1-1/4
18 B1B430 14 1 0000} { ] WASHER, Fiein, 716
19 B3 14 (OO -{ ) HNUT, Hex, 77165-1&
20 174660 2 {OO0CHDN-{ ) SHANK
21 174703 4 { G000 } SEAL, Felt
22 1608379 . [ononn)-{ I WHEEL & TIRE ASSY, Front
23 EQ21 010 2 [CG000-[ 1 COLEAR, Set
24 B3710232 1 FQ00000-[ } SHANK, Clamp
z5 G30535 z LOO000L-{ 1 SCREW, Set, Sa. Hd., Cup Pt 2/8-16x 3, Gr. 8
25 174657 2 Ll Ll B ¥ STANDARD & SPINDLE ASSY
x5 928691 2 (O0D0N- } SCRAEW., Sat, Hex, Skt., 51618 x 5MB
28 160E3E0 1 (OO0 { I WHEEL, Frant
25 163108 1 [QO000-{ } TIRE, 3.10/3.50-4
30 163108 1 fuali sl 2 ] TUBE, 4.1073.50
| 163110 1 (OE0D0R[ 1 BEARING
iz 183111 1 (o000 { 1 BEARING, Relief
13 B201072 1 (0000} I HUT, Special

39

52



Groug BR15Z27T-

Bimplicily

507 Rotary Mower & 57 Sickle Bar Hitch Assy

TOROLIE TG 45 FT./LES.
b

NOTE: USE STANDARD HARDWARE
TORQUE SPEC NO. 173205 UNLESS
OTHERWISE NGTED.

36



Mig. No. 1600328

5- ’- -
60" Ratary Mower & 57" Sickle Bar Hitch Assy nnp 'E‘ib‘-
772
Reof. Fart
N, No. Cty. Sarial No. Description
1 177010 1 FOCOO0-{ H SUPPORT ASSY
2 177641 1 (O0000H I PULLEY
3 923433 1 (00000)-( ¥ CAPSCREW, Hex HA., 3/8-24 x 1-3/4, Gr. B
4 g17842 3 Q00| 1 WASHER, Plain, 516
B 17621 1 {OED0-{ 1 SPECER
] 163082 2 {OOD0-[ } WASHER
7 &1 6065 1 {DOUa-1 I LOGKWASHER, Spring, 3/8
g 530789 1 {00000)-{ } MUT, Flange, Whiz Lotk, 3/8-24
°] 177014 1 {00008 { 1 LEVER ASSY
10 918431 1 {DGO0E- 1 WASHER, Plein, 1/2
11 922428 z (OGO0)-{ K NUT, Hex, Full Lock, 373-16
12 171640 1 (O - 1 PULLEY
i3 194325 1 [OOO0GI-1 1 WASHER
14 024GED 1 [OCO0OH 1 MNUT, Hex, Fall Lack, Jagn, 1/2-13
15 171642 1 (OO i LEVER ASSY
18 917378 3 LOCHDOO-{ 1 WASHER, Plain, 3/8
17 154177 i sl CHS I SPACER
18 S92E7 3T 1 § D000 £ 1 NUT, Hex, bock, Jam, 1/2-13
19 123005 1 FO000] -4 1 KNOB
20 177004 1 {oo0al-t } GUIOE ASSY, Rod
21 177204 1 (DO 1 BOLT, Eve
22 163103 1 {00 [ i SPRING
23 105201 1 { DR -{ I COLLAR, Sat
bt | SRS 1 {ooacol-{ | SCREW, Sat, Sq. Mk, Cup Pt 1/4-20 x 38, Gr. &
il 153081 1 [OGOCHD I ] SPACER
b 4 1689134 1 [0 1 WASHER, Special
sl 428357 1 PRO00M- [ I NUT. Hex, Flange, Whix Lock, 3/8-16
8 E151076 1 POCHOO - } BUSHING
rat 112052 2 L0000} 1 PIM, ¥aik
in 176012 1 L0000 [ ! CLIP. Fin Safery
kil 102004 4 00000 kI I FIM, Fivot
32 1067 58 4 13000031 ] CLIP, Spring
33 821133 1 {0900 { ¥ FITTING, Lube, Dr. Type, 1/2
34 108418 1 [CONCHHDN-( 1 SCREW
25 108412 1 (OO000-( 1 BOLT, Shoulder

3



Grougp 9871400
SI-’IIIF ".Ef"" Hour Meter

NOTE: USE STANDARD HARDWARE
TORGUE SFEC. NO. 773029 UN{ESS
CTHERWISE MOTED.

Group 98136% Front Hitch, Dozer & Snow Bfower

38



ifg. No. 1690797

Eimplicify

Hour Meter
Frz2
Ref. Part
Ho. Ma. Cry. Serial No. Description
b 1 fLiniala 1 ] I METER, Hour
> 172886 1 100000k ¥ ADAPTOR, 2 Way
3 172998 1 {Q000aN-{ ] WIRE, Mater o Ground
4 916622 1 (D0 ) NUT, Hex, 1/4-20
L] 927880 1 (O ) LOCKWASHER, Extamal Toath, 1/4
B 1658502 1 (OO0 ] COMMNECTOR ASEY
7 1656083 1 LCHH00) - } WIRE AS5Y
Mig. No. 1600202
Front Hitch, Dozer & Srow Blower
vy
Raf. Part
No. No. Oty Serial No. Deacription
1 106738 1 {000 -t 1 CLIP, Spring
2 173626 1 1000793 { 1 SUPPORT ASSY, Hitch
3 916966 B [DOG00-4 1 LQCKWASHER, Saring, 172
4 azi7E g 1000000-1 } CAPSCREW, Hex Hd., 1/2-12 x 1-1/4
=] B181008 1 [ODOC00-1 1 FiM, King

39



Groug 981403-
Bimplicify

Aear {ight it

MOTE: USE STANDARD HARDWARE
TORQUE SPEC MO 173208 UNLESS
CHTERWISE NOTED.

Group 981525 Hydraulic Cyiinder

40



Mfg. Mo, 1690042

Rear Light Kit

Eimplicily

77-2
Red. Part
M. Nuo. Cty. Sarial No. Description
1 122175 1 LOCHGG{ 1 LAMP ASSY
2 §16965 1 (000§ 1 LOCKWASHER, Spring, 112
3 16861 1 P00 i MNUT, Hex, 17213
4 122153 1 (0000)- } SPACER
8 a1 8430 2 (D000 ! WASHER, Masin, 7/16
51 1605751 1 {00000 -1 ¥ CONNECTQR
7 120187 1 {0000 -{ 1 WIRE
-] 1221549 2 (D000Mm-{ I CLIP, Wire
g 122157 1 {00000 § I CONNECTOR
10 1B50247 1 (00000 H MOLDING 455y
11 122164 1 [OLI000)-{ 1 BEAM, Seal
12 1650248 1 (GO0 1 SCREW. Molding
At Na. 1600207
Hyaraulic Cviinder
72
Ref. Part .
Nao. Now Oty. Sarial Na. Degeription
1 173359 2 (000G } MNOSE FIECE ASSY
2 172319 2 {0000m-{ ] ELBOW
3 2181008 1 {0000 1 FLN, King
4 16EZ7D 1 1 GO0 1 CYLINDER
L] 172320 2 1 DOO000N-{ 1 FITTING
[+] 172305 2 [ WK1 1 HOSE
7 171690 1 {000 -{ } PIM
] 106788 2 {00000 ] GLIP, Spring

41












TORQUE SPECIFICATION FOR
STANDARD MACHINE HARDWARE

Tolerance 110%

SIZE SAE GRADE #2 O SAE GRADE s @ SAE GRADE #3C0
832 19 In. f Lbs. 20 In.fLBs. - H I/ Lbs.
&35 20 " 2 - 43 -
10-24 27 " 43 . 60 “
10-32 N ” 49 " &8 "
1/4-20 65 ~ 8 Ft./ Lbs. 12 Ft./Lbs.
1/4.28 76 o 10 “ 14 .
5/16-18 1 Ft./ Lbs. 17 - 25 -
5/16-24 12 u 19 " 25 o
3/816 20 - 36 - 45 "
3/8-24 23 " K. " 50 -
/1614 30 “ 50 " 70 -
7/16-20 35 o 55 r 80 -
17213 50 o 75 . 10 -
1/2-20 55 . a0 " 120 o
941620 65 " 10 4 180 .
9/16-18 75 o 120 ” 170 .
57811 a0 - 150 " 220 o
5/818 100 - 180 “ 240 “

3/ 410 180 - 260 " 386 .

3/ 418 180 o 300 - 420 -
7/8.9 140 o 400 ” 500 o
75814 155 o 440 " 660 -*

1-8 2203 r 580 - a00 "
112 240 " A0 1.000 "

NOTES: BOLT HEAD MARKING

These torque vajues are to be used for al! Simpligity hardware

excluding: Locknuts, self-tapping serews, thread forming scraws,

and shest metal scravys,

Unless etherwise noted on assembly drawings all torque vatues
must meet this specification.

5.A.E. GRADE:







